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85 SX 17/14 2010 <2010><EU><6001J8>

MASK, FENDERS
4835

Pos Part Number Description Additional Text Quantity
7 47008007000X4 NUMBER PLATE 85 SX 1.00
10* 47008010000X4 FENDER FRONT 85 SX 1.00
11 59003001099 METAMOLL 90X45X3MM 03 1.00
13* 47008013000X4 REAR PART 85 SX 1.00
19 54808019000 BRAKE HOSE GUIDE BLACK 03 SX, MXC 1.00
20 54807048000 BUSHING FOR SEAT FASTENING 03 1.00
21 50314057050 COLLAR NUT M12X1/WS17 H=5MM 1.00
22 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 2.00
30 0024060156 HH collar screw M6x15 TX30 ONLY USA 5.00
31 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 1.00
32 0025060166 HH collar screw M6x16 TX30 2.00
35 0025060256 HH collar screw M6x25 TX30 1.00

* = New part



